



## CERTIFICATE OF COMPLIANCE

REPORT NUMBER: CC122209KB

Date: December 22, 2009

Test Lab: Farabaugh Engineering and Testing

### Objective

Determine pullover loads using CONCEALOR<sup>®</sup> Pancake Head Screws in Berridge Tee Clip and Zee Clip.

### Results

Tee Clip



Screw	Pullover (Avg. Ultimate)
#10 DP3 Concealor	415 lbs.
#12 GP Concealor	430 lbs.
#14 DPI Concealor	407 lbs.

### Results

Zee Clip



Screw	Pullover (Avg. Ultimate)
#10 DP3 Concealor	510 lbs.
#12 GP Concealor	692 lbs.
#14 DPI Concealor	677 lbs.

Approved: \_\_\_\_\_

Joe Stager

VICE PRESIDENT

Product Development and Marketing